v yNmp (=78 INSTALLATION MANUAL

16-23 TOYHOTA TACOMA
APEX SERIES ROCK SLIDERS

Model: ATTTA02C101-BX
Material: E-Coated Steel
Package Dimensions: | 83" x 23.2" x 11"
Product Weight: 140. 2 Ibs

13942 VALLEY BLUD, CITY OF INDUSTRY, CA 91745

TECH@ATTICAAX4.COM v,
626-369-2121 N~ X
WWW ATTICAX4.COM



w:yNup (=78 INSTALLATION MANUAL

A WARNING

This product is designed primarily to enhance the appearance of the vehicle. Do not

rely on any component of this product for protection against injury or death in the
event of an accident. To reduce the risk of serious injury or property damage, please

read all safety warnings and carefully review all instructions and procedural notices
before attempting to install or use this product.

A CAUTION

* Please recheck fasteners after 250 miles and inspect frequently.

Socket Ratchet
Flathead Screwdriver Wrench Extension
Allen Wrench Drill Hex Bit Socket
Cutting Tool Clip Remover

13042 VALLEY BLVD, CITY OF INDUSTRY, CA 91745

TECH@ATTICAAX4 COM u
626-369-2121 N~ u
WM ATTIGAAX4.COM



. yNup (=78 INSTALLATION MANUAL

Parts Information

NO. Parts Name Size lllustration Qty
/ Running Board / 2
| s , :
S / :
| e / 1
B35 Hex Bolt 'M10*35-8.8 @][MMMMZ] 16
W23 Flat Washer '©10*25*2mm 22
W22 Spring Washer '¢10 @ 16
N15 Hex Nut M10-8 @ 8
MO1 Zip Tie 5*250mm ) 4

*Note: One pack of spare parts is provided.

13942 VALLEY BLVD, CITY OF INDUSTRY, CA 81746

TECH@ATTICA4XA,COM !
626-369-2121 N~ X
WHWATTICAEXS COM



v yNmi (=78 INSTALLATION MANUAL

Installation Instructions

Step 1:Open the box and check that all components are included.

Step 2: Remove the brake wiring harness and carefully move it aside to make space.

Step 3: Begin installation on the driver's side.

®

® @
& —— | D

‘M10x 14

»* The screw plate

passes through here. §<Remove this bolt

13942 VALLEY BLUD, CITY OF INDUSTRY, CA 91745

TECH@ATTICAAX4.COM v,
626-369-2121 N X
WWW ATTICAX4.COM



v ymp (=7 %8 INSTALLATION MANUAL

X Left

* Please note: The oversized washers go towards the frame side of the truck.

4

13942 VALLEY BLVD, CITY OF INDUSTRY, CA 91746
TECH@ATTICA4X4.COM AT T l cA;
\ L]

626-369-2121
WWW.ATTICA4X4.COM



v yNmi (=78 INSTALLATION MANUAL

* The box on the right needs
to be cut.

*Remove the cover to access the bolt.

X The inside of the driver's side.

> Move the brake lines in order for the cover to come out.

»* Remove the cover to slip in the large nut plate.

13942 VALLEY BLVD, CITY OF INDUSTRY, CA 81746

TECH@ATTICA4XA,COM !
626-369-2121 N~ X
WHWATTICAEXS COM



. yNup (=78 INSTALLATION MANUAL

13942 VALLEY BLVD, CITY OF INDUSTRY, CA 1746

TECH@ATTICA4X4.COM by
626-369-2121 \ 5
WWWATTICA4X4.COM



